
SS8720D-DM-QI
SS8750D-DM-QI

MÁQUINA DE COSTURA INDUSTRIAL 
PESPONTADEIRA

www.sunspecial.com.br

PEÇAS



- 2 -

 

1

2

12

13

16

19

3

4 5

7

4

6

9

10

8

8

11

14

15

17

18

1. MACHINE BODY



- 3 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

4
2
1
11
1
1
2
4
2
1
1
1
1
1
1
3
1
1
1

SCREW PAN M3.5×12
RUBBER CAP 15.5
FACE PLATE 
SCREW PAN M5×10
DUST PROTECTOR
REAR COVER
RUBBER CAP 10.5
RUBBER CAP 7
SCREW PAN M3×6
SLIDE PLATE 
POSITIONING PIN
SLIDE PLATE L
SLIDE PLATE R
SCREW PAN SM5.16×40-4
SLIDE PLATE F
RUBBER CAP 8
BED LED S
BED LEG L
DOWEL PIN

062351212
115010701
124010301
062501016
124012301
124012401
115011001
124170401
064300632
124012501
124011301
124011401
124011501
124012601
124012701
115011401
124012801
124012901
124013001



- 4 -

1

2

3

6

5

4

7
8

9 10
6

11

13

12

14

15

17

18

19

20

22

23
21

24

25 6

6
26

27
28 29 30

35

31
32

33 11

35

16

2. SHAFT MECHANISM



- 5 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5+
5+
6
7
8
9
10
11
12
13
14+
14+
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

1
1
1
1
1
1
9
1
1
1
1
4
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
3
1
1
1
3
1
1
3

SCREW PAN M5×5
CRANK SHAFT
SCREW PAN M8
SCREW PAN M6×0.75-10
THREAD TAKE-UP CRANK
THREAD TAKE-UP CRANK
SET SCREW PAN M6×0.75-6
BALL BEARING 6004ZZNR
BALL BEARING 6004ZZ
UPPER SHAFT DD
BOBBIN WINDER DRIVING WHEEL
SCREW PAN M6×8
THREAD TAKE-UP S-SHAFT UNIT
NOZZLE
T-TAKE-UP LEVER ASSY S5-L
T-TAKE-UP LEVER ASSY L5-L
T-TAKE-UP SLIDE BLOCK ASSY 3
CAP 4.2
SCREW PAN M5×8
THREAD TAKE-UP LEVER COVER
DUST COVER
HOLDER, SHELTER PLATE
SHELTER PLATE
FELT
SCREW PAN M5×10
TIMING BELT
BALL BEARING 6204ZZNR
TIMING PULLEY U 
PULLEY U FLANGE
SCREW PAN M4×6
BEARING SLEEVE
BALL BEARING 6006ZZ
SERVO MOTOR ASSY
SCREW PAN M5×20
HAND WHEEL ASSY
SCREW PAN SM8.37
WASHER 4.8

012500536
124020201
124020301
014601016
124020501
125020501
012600636
115024501
124020801
124025001
115021201
012060832
124021301
124024001
124021401-1
125021401
124021501
124023901
062500816
124021701
124021801
124021901
124022001
124022101
062501016
124022301
124022401
124022601
124022701
062400616
124022901
124023001
124025101
018502036
124025201
115025401
124111701



- 6 -

3. NEEDLE BAR ROCKING MECHANISM

18+

15

11
1 1

17

10

11

12

13 7
12

14

6

8

7

17 9

5
4

3
2

16

用于 245/275

FOR 245/275

18+

用于 8420/8720
FOR 8420/8720



- 7 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18+
18+

4
1
1
1
1
1
2
1
2
1
1
2
1
1
1
2
1
1
1

SCREW PAN  M8×8
SCREW PAN M5×6
BUSH R
SCREW PAN M6×20
NEEDLE BAR ROCKER LEVER
LINK SHAFT N-BAR ROCKER
SCREW PAN M6×5
ROCKER LINK N-BAR
SCREW PAN M6×0.75-6
SCREW PAN M6×20
NEEDLE BAR ROCK ARM
WASHER PLAIN
ZIGZAG LINK BUSH
SCREW PAN M6×25
BUSH L
SET SCREW M6×0.75-6
SET SCREW COLLAR
NEEDLE BAR ROCKER SHAFT UNIT
NEEDLE BAR ROCKER SHAFT UNIT

014080832
062500616
124030301
018062036
124030501
124030601
062060516
124030801
012600636
018062036
124031101
124031201
124031301
018062532
124031501
012600636
124031701
124031801
125031801



- 8 -

4. NEEDLE BAR ROCKING MECHANISM

1

2

3

4

4

5

5

5

8
9 10

7
6

6

11

12

13
14

15

16

18

17

2

2

20 21

22

23

24

25
26

27

19

6



- 9 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

1
4
1
2
5
3
1
1
1
1
1
2
1
1
1
1
1
1
1
1
2
2
1
1
2
1
2

SUPPORT PLATE SLIDE SHAFT
SCREW PAN M5×8
SLIDE SHAFT BRACKET 
SPRING 
SCREW PAN M4×5
SET SCREW COLLAR
SLIDE SHAFT
SHOULDER SCREW M4
ARM LEVER SHAFT
SCREW PAN M5×14
GUIDE SCREW
SPRING
BALL GUIDE BUSH
SPRING
BEARING BALL 1/4
STOP LEVER SHAFT ASSY
STUD S
STUD L
FLIP-UP HOLDER PLATE
INDICATION PLATE ASSY
SCREW PAN M5×10
RUBBER CAP 4.3 
SPRING 
PUSH LEVER
SHOULDER SCREW M4
PLATE PUSH LEVER
SCREW PAN M3.5×5

124040101
062500816
124040301
124040401
012400536
124040601
124040701
124040801
124040901
062501416
124041101
124041201
124041301
124041401
124041501
124041601
124041701
124041801
124041901
124042001
062501016
124042101
124042201
124042301
124042401
124042501
062350512



- 10 -

5. PRESSER FOOT MECHANISM

1
4

5

6

7

8

2

3

9
10

6

14

15 16

11
12 24

13

17

19

21

22

20

23

17

18 17



- 11 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

1
1
1
1
1
2
1
1
1
1
2
1
1
1
1
1
3
1
1
1
1
1
1
1

PESSER ADJUSTING SCREW M14
SPRING GUIDE
PRESSER BAR SPRING
GUIDE BRACKET  P-BAR
BOLT (CP) M6
SCREW PAN M5×10
PRESSER BAR BUSH
PRESSER BAR
NUT M5
SPRING
SCREW PAN M5×5
SET SCREW COLLAR
WASHER PLAIN
LIFTING LEVER
PRESSER BAR LIFTING CRANK
WASHER PLAIN
SHOULDER SCREW M5
SHOULDER SCREW SM6.35×28
KNEE LIFTER CONNECTING ROD
KNEE LIFTER LEVER
PRESSER BAR LIFTING LEVER
P-BAR LIFTING LEVER SHAFT
KNEE LIFTER BAR
TENSION RELEASE PLATE ASSY  

179030301
115030401
115030503
124050501
124050601
062501016
124050801
124050901
021500212
124051301
012500536
124051101
124051801
115032001
115031901
124051701
124051901
115034501
124053101
124053201
124052001
124052101
124053301
124053401



- 12 -

6. FEED MECHANISM

1 2 3

4

8+
10 11

12

13+

14

15

23

24
25

26

28

27

29

30

31

3

3

4

16 17
18

19
20

21
22

9+

5
6 7

32

34

33

37

3235
8420/8450

30

36



- 13 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8+
8+
9+
9+
10
11
12
13+
13+
14
15
16
17
18
19
20+
20+
20+
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

1
1
4
2
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1

SPRING HOOK
NUT M5
SCREW PAN M5×10
SCREW PAN M6×8
SPRING
NOTCH SPRING
POSITIONING PIN
DISTRIBUTION MODULE -3
DISTRIBUTION MODULE -5
FEED REGULATOR ASSY -3
FEED REGULATOR ASSY -5
ECCENTRIC SHAFT
SCREW PAN M6×6
SCREW PAN M6×8
FEED REGULATOR -5
FEED REGULATOR -7
CONNECTING ROD
SHOULDER SCREW M6
DIAL LOCK LEVER
SPRING
FEED REGULATING STUD 
O RING
STITCH LENGTH DIAL 1-4
STITCH LENGTH DIAL 1-5
STITCH LENGTH DIAL 1-7
FEED REGULATING SUPPORTER
SCREW SM4.76
STOPEER
RUBBER CAP 10.5
SHAFT R-LEVER 
RETAINING RING E8
SPACER
WASHER PLAIN S10
SPRING 
REVERSE STITCHING LEVER
REVERSE STITCHING LEVER PLATE
SCREW M5
STOPPER
WASHER PLAIN M5
LEVER GUIDE
RUBBER
STOPPER SCREW

124062501
021500212
062501016
062060816
124062601
124062701
124062801
124062901
124061601
124061101
124063001
124061201
012060632
016060832
124063101
124063201
124061301
124061401
124063301
124063401
124063501
124063601
124063701
124063801
124063901
124064001
124064101
124062001
115011001
124064201
048080342
124064301
025100132
124064401
124064501
124064601
124064701
124064801
025050332
124064901
124065001
124093301



- 14 -

7. FEED SHAFT MECHANISM

6

21

21
5

2

2

4

3

7

8

16
22
2114

11

9

2018

17

15

10

6

14

19

12

13+

23

24



- 15 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13+
13+
14
15
16
17
18
19
20
21
22
23
24

2
4
1
1
1
3
1
1
1
1
1
1
1
1
2
1
1
1
1
1
2
1
1
1
2

SET SCREW COLLAR
SCREW PAN M6×0.75-6
BUSH L F-ROCKER SHAFT
FELT
FEED ROCKER SHAFT BUSH R
SCREW PAN M6×6
FEED ROCKER SHAFT
FEED BAR SLIDE BLOCK ASSY
SCREW PAN M3×4
FELT HOLDER
FELT
FELT
FEED BAR TR FORK ASSY
FEED BAR TR FORK ASSY
THRUST RING
FORKED PLATE
ADJUSTING SCREW
SCREW PAN M4×6
FEED BAR SHAFT
FEED ROCKER BASE ARM
SCREW PAN M5×12
SCREW PAN M3.5
NUT M3.5
OIL WIRE BRACKET
SCREW PAN M5×8
 

124070101
012600636
124070301
124070401
124070501
012060632
124070801
124070901
062300416
124071201
124071301
124071401
124071501
125071501
124071601
124071901
124072001
062400616
124072201
124072301
124072401
124072601
021350106
124072801
062500616



- 16 -

8. GAUGE PARTS

10
11+

3

7
8+

5

9

10
11+

7

8+ 9

+

1 2

4

+6



- 17 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4+
4+
5
6+
6+
7
8+
8+
8+
8+
9
10
11+
11+
11+

1
1
1
2
2
1
1
1
1
1
1
1
1
1
2
1
1
1

NEEDLE CLAMP ASSY 1/4
NEEDLE CLAMP ASSY 1/4
NEEDLE CLAMP 1/4
NEEDLE DPX5(#14)
NEEDLE DPX5(#18)
SCREW M3.5
PRESSER FOOT ASSY
PRESSER FOOT ASSY 7
SCREW SM4.37
NEEDLE PLATE 3
NEEDLE PLATE 5
NEEDLE PLATE 3
NEEDLE PLATE 5
SCREW FLAT SM4.37×40-8
SCREW W/SOCKET SM3.18×44-7
FEED DOG 1.5 1/4
FEED DOG 2 1/4 
FEED DOG 2.2 1/4

125081601
125081701
124081401
115024106
115024109
124080701
124080801
125080801
124080901
124081001-1
124081001
125081001-1
125081001
124081101
124081201
124081301
124081301-1
125081301



- 18 -

9. ROTARY HOOKJ MECHANISM

32

31 

31

32

4

28

27

18

49

15

20

16
22

16

17

20

12

18
19

18
19

17

81
4
3

10

3

11

12

5
6

7

40

10
118

5

7
6

38

24

23

34

15

1413

2
1

2

18

3925

42

24

35

37

36 37

23

25 
24

26

26

33

29

18 41
18

9

9

21

30

30

27



- 19 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2+
2+
3
4
5+
5+
6
7
8
9
10
11
12+
12+
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

2
2
2
2
4
2
2
2
2
2
2
2
2
2
2
1
1
8
2
2
6
2
2
1
1
2
6
2
4
2
1
1
2
2
2
1
4
1
1
4
1
1
1
1
1

SHAFT O-LINK
OPENER LINK
OPENER LINK
SCREW SM3.57×40
OPENER
OPENER LEVER
OPENER LEVER
WASHER M5
NUT M5
O-LEVER SHAFT
THRUST RING 
NEEDLE BEARING
RETAINING RING
ROTARY BUSH U
ROTARY BUSH U
THRUST WASHER L
ROTARY HOOK BASE COVER L
SCREW M3×5
SPIRAL GEAR SCREW ASSY
FELT 
SCREW M4×6
FELT SUPPORT
SCREW M5×10
LEFT-HANDED SHUTTLE BRACKET
RIGHT-HANDED SHUTTLE SUPPORT
PINCH SLEEVER ASSY
WASHER M6
SCREW M6×25
STOPPER SCREW
FELT
FELT SUPPORT DL 
FELT SUPPORT UL
FELT
PINION GEAR SCREW ASSY
ROTARY HOOK SHAFT BUSH
SPRING
SCREW M6×10
NEEDLE UPPER POSITIONING SHAFT
ROTARY HOOK BASE COVER FL
SCREW M4×12
ROTARY HOOK BASE COVER R
ROTARY HOOK BASE COVER FR
FELT SUPPORT DR
FELT SUPPORT UR
NEEDLE UPPER POSITIONING PLATE

124090101
124090201
125090201
124090301
124090401
124090501
125090501
025050332
021500212
124090801
124090901
124091001
124091101
124091201
125091201
124091301
124091401
062300516
124091601
124091801
062400616
124091901
012501032
124095701-2
124095801-2
124092701
124093101
124093001
124093301
124093701
124093601
124093801
124095901
124094001
124094101
124094301
062061016
124094601
124094701
062401216
124095001
124095201
124095301
124095401
124094201



- 20 -

10. ROTARY HOOK MECHANISM

2+

3+

4

1+

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1+
1+
2+
2+
3+
3+
4

2
2
2
2
2
2
2

ROTARY HOOK BOX ASSY
ROTARY HOOK BOX ASYY
CAP ASSY
CAP ASSY
BOBBIN
BOBBIN
ANTI-SPIN SPRING

124100101
125100101
124100201
125100201
124095501
125095501
124095601



- 21 -

11. LOWER SHAFT MECHANISM

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11

1
1
1
1
1
3
1
2
1
1
1

ROTARY HOOK BASE BUSH L
LOWER SHAFT
ROTARY HOOK BASE BUSH R
SCREW PAN M6
F-LIFTING ECCENTRIC WHEEL
SCREW PAN M6×0.75-6
BALL BEARING BUSH
SCREW PAN M6×0.75-6
BALL BEARING 6004ZZNR
BALL BEARING 6204ZZNR
TIMING PULLEY U

124110101
124111601
124111701
124110601
124110501
012600632
124111201
016600632
115024501
124022401
124022601

1

6 9

10

11

6

7
8

84

2

3

5



- 22 -

12. THREADING MECHANISM

3 114

12

15
3

4

16

5

13

2

10
11

8
9

6

6

7



- 23 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16

1
2
2
2
1
4
1
1
1
2
2
2
2
1
1
1

UPPER THREAD TENSION ASSY
SCREW PAN M5×10
SCREW PAN M5×8
THREAD GUIDE M ARM
TENSION RELEASE CRANK
SCREW PAN M4×6
SOLENOID SETTING PLATE
TENSION RELEASE SOLENOID
SOLENOID COVER
SCREW PAN M5×25
CUSHION COVER
NUT SM5.95
THREAD RETAINER
THREAD GUIDE D ARM
FELT
BAR TENSION RELEASE

124132001
062501016
124131401
124131301
124130301
062400616
168070801
124132101
169123001
018502532
124132201
021760206
124132301
124131501
124131601
124132401



- 24 -

13. BOBBIN WINDER MECHANISM

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5

1
3
1
1
1

BOBBIN WINDER UNIT
BOBBIN WINDER FIXED SCREW
SCREW PAN M5X6
KNIFE
BOBBIN WINDER TENSION ASSY

115100101
115100501
062500616
115100301
124140501

1

54
2 3



- 25 -

14. LUBRICATION

1

1

11

13

14

15

18

19 19
19 19

18

15

17

1716

2

3
4 5

10

20

22

23
23

26

24

27

28

29

30

31
25

9

9

32

7 7

37

11
11

25

25
33

2534
35

3625

2238

21

6
7

3
8

9

7
7

12



- 26 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

3
1
4
2
1
2
5
1
3
2
4
1
1
1
2
1
2
2
4
1
1
4
2
1
5
1
1
1
1
1
1
1
1
1
1
1
1
2

SCREW PAN M5×10
OIL SUPPORT
RUBBER CAP 12.5
FELT
ENGING OIL BOX
OIL FEEDING PIPE 8.6
TUBE CLIP
OIL TANK ASSY
RUBBER CAP 8
OIL FEEDING PIPE M6
SCREW PAN M4×6
O RING P38
FELT SUPPORT
FELT
FELT
RUBBER CAP
FELT
ROTARY HOOK BASE D PACKING
FELT
OIL COLLECTOR ASSY L
OIL COLLECTOR ASSY R
SCREW PAN M4×12
TUBE CLIP
TUBE SUPPORT B
SCREW M6×10
TUBE SUPPORT
SCREW PAN M5×6
FELT SUPPORT
FELT
OIL COVER
SUB-TANK SETTING PLATE B
SUB-TANK SETTING PLATE A
WASHER M6
TUBE SUPPORT A
TUBE GUIDE
SUB-TANK SET
VALVE PACKING
RUBBER PRESSER

062501016
124120301
101011001
124125701
124125801
124125601
124125901
124126001
115010801
124123601
062400616
081038070
124120601
124120701
124120801
124121701
124121801
124125001
124124701
124123701
124123801
062401216
124121401
124126201
062061016
124126301
062500616
124126401
124126501
124126601
124126701
124126801
025060236
124126901
124127001
124127101
124127701
124124301



- 27 -

15. QUICK REVERSE MECHANISM

1

1

7

10
11

12

13 14

8 9

2

4

5 6

3

15

6



- 28 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15

2
2
1
1
1
2
1
1
1
1
3
2
1
1
1

SCREW PAN M6×6
SCREW PAN M6×8
PIN
QUICK REVERES LEVER
SOLENOID LEVER ASSY
PIN 
SOLENOID LEVER SHAFT
WASHER 6
SCREW PAN M6×20
SOLENOID BRACKET
SCREW PAN M5×8
SCREW PAN M5×8
SNAP SPRING E8
WASHER 6.5
QUICK REVERSE SOLENOID UNIT

012060632
016060832
124154001
124154101
124154201
124154301
124154401
124154501
018062032
124154601
062500812
062061016
048060142
124154701
124154801



- 29 -

16. THREAD WIPER  MECHANISM

2

1

3

3

4

7

5

6

8

9
10

11

3

12



- 30 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12

1
1
5
1
1
1
1
4
2
1
1
1

SCREW PAN M4×5
SOLENOID COVER
SCREW M5×10
CORD HOIDER
THREAD WIPER SWITCH
THREAD WIPER SOLENOID ASSY
SOLENOID HOLDING PLATE
SCREW PAN M4×10
SCREW PAN M3×6
PLUNGER PIN
THREAD WIPER SPRING
THREAD WIPER LINK ASSY

124161001
124161101
062501016
115131001
124161201
124161301
124161401
062401016
062300616
124158001
124161601
124161701



- 31 -

17. THREAD TRIMMER  MECHANISM

4

6

6

5

5

4

1 8

15
12

13
14

8

10
17

18

22
19

423
24

25

26
27

19

28

29

30

31

32

34
35

36
44

4537 38

39
40
40

31

31

20

21
19

4

4

14

2
3

3

2

5

11
10
11

12

1 9 10
11 10

9

13 16

7

7

41

4143

4233



- 32 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

6
2
2
6
4
2
2
2
2
6
2
2
2
2
1
1
1
1
3
2
1
1
1
1
1
1
1
1
1
1
5
1
1
1
1
1
1
1
1
2
2
1
1
4
1

SCREW PAN SM3.57×40-5
FIXED KNIFE
FIXED KNIFE BASE
SCREW PAN M5×10
WASHER PLAIN M5
FIXED KNIFE BASE ADJUST
KNIFE BASE SHAFT ASSY
DRIVING KNIFE
SCREW PAN SM3.57×40-4.5
SCREW PAN SM3.57×40-5
CLAMP
SCREW PAN M3×3
CLAMP SPRING
CLAMP SRING BASE
KNIFE SUPPORT ASSY L
KNIFE SUPPORT ASSY R
THREAD TRIMMER LEVER L
T-TRIMMER CONNECTING ROD L
SHOULDER SCREW M5
SCREW PAN M5×8
T-TRIMMER CONNECTING ROD R
THREAD TRIMMER LEVER R
SOLENOID LEVER BRACKET
SOLENOID LEVER SHAFT
SOLENOID JOINT
SCREW PAN M5×5
SOLENOID LEVER
PLUNGER PIN
DRIVING ROD
SOLENOID BRACKET
SCREW PAN M6×10
THREAD TRIMMER SOLENOID
CORD HOLDER
SPRING
SNAP SPRING E7
MAIN LEVER SHAFT
DRIVING ROD PLATE TR
MAIN LEVER ASSY
RUBBER
SCREW PAN M6×6
SHOULDER SCREW M6
MAIN LEVER SUPPORT SHAFT
ROUND JOINT ASSY
SCREW PAN M6×0.75-10
THREAD TRIMMER CAM

124155901
124156001
124156101
018501032
025050236
124156201
124156301
124156401
124156501
124156601
124156701
012300332
124156801
124156901
124157001
124157101
124157201
124157301
124150801
017500812
124157401
124157501
124157601
124157701
124157801
012500532
124157901
124158001
124158101
124158201
062061016
124158301
124158401
124158501
048070342
124158601
124158701
124151801
124158801
012060632
124151101
124158901
124159001
014601032
124159101



- 33 -

18. LIFTING DEVICE

1
3

4

7

5

6

2

2

1

8

9
10



- 34 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8
9
10

4
4
1
1
1
1
1
1
1
1

SCREW PAN M5×10
SCREW PAN M5×8
SOLENOID SETTING PLATE L
PRESSER FOOT ELECTROMAGNET ASSY
PIN
SOLENOID SETTING PLATE R
SHOULDER SCREW M5
LIFTING PIN
WASHER 6.5
QUICK REVERSE SOLENOID UNIT

062501016
062500816
124054001
124054101
124154301
124054201
124051901
124054301
124154701
048060142



- 35 -

19. ELECTRONIC CONTROL DEVICE

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5
6
7
8

2
1
2
2
1
1
4
1

SCREW PAN M5×10
REVERSE ACTUATOR ASSY
SCREW PAN M5×20
SCREW PAN M5×30
SCREW PAN M5×35
ELECTRONIC CONTROL BOX ASSY
OPERATING PANEL SIPPORT
OPERATING BOX

062501016
124171501
018502032
018503032
018503532
124171601
115130801
124171701

1 2

3

4

5

7

6

8



- 36 -

20. ACCESSORIES

1

6

7
11

12
13 14

16

17 18

19 20 22

15

15
22

21

8

9
10

9

2 3

23 24

25

26
27

28

10

4
5



- 37 -

SERIAL NUMBER FIGURE NO. QUANTITY NAME OF PARTS

1
2
3
4
5+
5+
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

1
1
1
1
2
2
2
6
2
2
2
1
1
1
1
2
1
1
1
2
2
1
2
1
1
1
1
1
1

HEAD COVER
KNEE LIFTER COMPLYING BAR
HEAD REST
OIL TANK ASSY
BOBBIN S
BOBBIN B
RUBBER CUSHION
NAIL
HEAD HINGE
HEAD CUSHION L 
HEAD CUSHION R
KNEE LIFTER ASSY
OIL PAN
KNEE LIFTER 
TWIST SPRING
NUT M6
RING E10
BOLT M6
KNEE LIFTER SHAFT
BUSH
SCREW PAN M4×5
DRAIN
SCREW PNA M6×24
CONNECTING ROD ASSY
THREAD STAND ASM 3DR
OILER
SCREW DIRVER S
SCREW DIRVER M
SCREW DIRVER B

6040101
101102301
124182901
115151001
124095501
125095501
115150501
115150701
115150401
115150601
115150801
115060101
124183001
124183101
124183201
021060306
048100342
124183301
124183401
124183501
062400616
124181901
124183601
115151901
124182801
124181101
115151601
115151701
115151801



Prazo de Validade:
Indeterminado

Importado e Distribuido por:

CNPJ: 05.013.910/0001-22
Rua da Graça, 577 - Bom retiro
São Paulo, SP
Fone: 11-3334-8800
www.sunspecial.com.br

País de Origem: China

SAC: 0800 660 6000


